Supplementary Figure 1. Proposal for the start and uptitration of renin

angiotensin system inhibitors according to systolic blood pressure.
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Dose 1 ARNI = Sacubitril/valsartan: 50 mg every 12 hours, ACEI = Enalapril 5 mg every 12 hours, Captopril 12.5 mg every/8 hours, Lisinopril 5 mg every 24
hours, Ramipril 2.5 mg every 24 hours, ARB = Candesartan 8 mg e/24 hours, Valsartan 40 mg every 12 hours, Losartan 50 mg e/24 hours.

M ARNI = Sacubitril/valsartan: 100 mg every 12 hours, ACEI = Enalapril 10 mg every 12 hours. Captopril 25 mg every 8 hours, Lisinopril 10 mg every 24hours, Ramipril
5 mg every 24 hours, ARB = Candesartan 16 mg every 24 hours, Valsartan 80 mg every 12 hours, Losartan 100 mg every 24 hours.

Dose 3 ARNI = Sacubitril/valsartan: 200 mg every 12 hours, ACEI = Enalapril 20 mg every 12 hours, Captopril 50 mg every 8 hours, Lisinopril 20 mg every 24hours, Ramipril
10 mg every 24 hours, ARB = Candesartan 32 mg every 24 hours, Valsartan 160 mg every 12 hours, Losartan 150 mg every 24 hours.

ACEI: Angiotensin-converting enzyme inhibitors; ARB: angiotensin receptor blocker; ARNI: angiotensin
receptor-neprilysin inhibitor; HFrEF: heart failure with reduced ejection fraction.

ARB should be considered in case of ARNI cannot be used and ACEI intolerance.

Reproduced with permission of Magafia SJ, Cigarroa LJ, Chavez MA, et al. Cardiovasc Metab Sci
2021;32(s1):s1-s92 (reference #17).



Supplementary Figure 2. Proposal for the start and uptitration of beta

blockers according to systolic blood pressure and heart rate.
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Carvedilol 6.25 mg every 12 hours, bisoprolol 2.5 mg every 24 hours,

Doset metoprolol succinate 50 mg every 24 hours, nebivolol 2.5 mg every 24 hours
m Carvedilol 12.5 mg every 12 hours, bisoprolol 5 mg every 24 hours, metoprolol
succinate 100 mg every 24 hours, nebivolol 5 mg every 24 hours
Dose 3 Carvedilol 25 mg every 12 hours, bisoprolol 10 mg every 24 hours, metoprolol

succinate 200 mg every 24 hours, nebivolol 10 mg every 24hrs

HFrEF: heart failure with reduced ejection fraction; HR: heart rate; SBP: systolic blood pressure.
Avoid symptomatic bradycardia; *If goals are not achieved, consider start ivabradine.

Reproduced with permission of Magafia SJ, Cigarroa LJ, Chavez MA, et al. Cardiovasc Metab Sci
2021;32(s1):51-s92 (reference #17).



